Medicare Intermediary Manual Part 3 - Claims Process

Department of Health & Human Services (DHHS) Centers for Medicare & Medicaid Services (CMS)

Transmittal 1862

Date: SEPTEMBER 12, 2002

CHANGE REQUEST 2167

HEADER SECTION NUMBERS	PAGES TO INSERT	PAGES TO DELETE
Table of Contents, Part 3, Claims Process	i - iii (3 pp.)	i - iii (3 pp.)
Table of Contents - Chapter VII	6-3 - 6-4 (2 pp.)	6-3 - 6-4 (2 pp.)
3632 - 3632 (Cont.)	6-178.7- 6-178.13 (7 pp.)	6 -178.7 (1p.)

CLARIFICATION--EFFECTIVE DATE: Not Applicable

<u>Section 3632, ICD-9-CM Coding for Diagnostic Tests</u>, provides clarification on current ICD-9-CM Coding guidelines for reporting diagnostic tests. This transmittal manualizes CR 1724, Transmittal Number AB 01-144, dated September 26, 2001.

These instructions should be implemented within your current operating budget.

DISCLAIMER: The revision date and transmittal number only apply to the redlined material. All other material was previously published in the manual and is only being reprinted.

PART A INTERMEDIARY MANUAL PART 3 - CLAIMS PROCESS

TABLE OF CONTENTS

Section

3000

3100

I Definitions Hospital Insurance Entitlement SMI--Enrollment and Premiums Provider and Related Definitions. Physician Defined Spell of Illness..... II Coverage of Services..... Inpatient Hospital Services Inpatient Psychiatric Hospital Services Duration of Covered Inpatient Hospital Services..... Hospital Services Covered Under Part B..... Covered and Noncovered Home Health Services..... Coverage of Extended Care Services Under Hospital Insurance Duration of Covered Extended Care Services Services Furnished by Skilled Nursing Facilities Covered Under Medical Insurance Hospice Services Provider-Based Physicians..... Outpatient Physical Therapy..... General Exclusions From Coverage End Stage Renal Disease Comprehensive Outpatient Rehabilitation Facility Services

III	Deductibles and Coinsurance Amounts Hospital Insurance (Part A) Deductibles and Coinsurance	3200
	Supplementary Medical Insurance Incurred Expenses Deductible and Coinsurance	
	Home Health Services Deductible and Coinsurance	

Chapter

PART A INTERMEDIARY MANUAL

PART 3 - CLAIMS PROCESS

Cha	pter	Section
IV	Requirement for Payment Request for Payment Certification and Recertification by Physicians for Hospital Services Certification and Recertification by Physicians for Home Health Services Certification and Recertification by Physicians for Skilled Nursing Facilities Services Tuberculosis and Psychiatric Hospital Records	3300
V	Special Provisions Related to Payment Refunds Workmen's Compensation Utilization Review Program Integrity	3400
VI	Identifying the Patient's Health Insurance Record	3500
	Addendum A - Advanced Record System Part A Query	

Part A Replies from SSA	
Part B Query	
Part B Replies	
VII Bill Review	3600
General Sections on Billing Procedures	
Billing Medicare for Physician Services.	
Bill Processing	
ICD-9-CM Coding for Diagnostic Tests	
Part B Services	
Hospital and SNF Billing	
Assurance of Payment Procedures for SNF's	
Provider Billing for Medical and Other Health Services	
(Form SSA-1483)	

PART A INTERMEDIARY MANUAL

PART 3 - CLAIMS PROCESS

Chapter	Section
Ambulance Services Claims Billing by Home Health Agencies Processing Claims for Services Furnished by a Domestic Nonparticipating Provider. Processing Claims for Services Furnished by a Foreign Provider. Periodic Interim Payment (PIP) Cases.	
1972 Amendments Supplement Billing Medicare for Physician Services	
VIII Payment and Postpayment Procedures Automatic Data Processing Systems Controls Benefit Checks and Provider Notices Social Security Office - Intermediary Contacts	3700
Overpayments Guarantee of Payment. Underpayments Alien Payments Notices to Beneficiary. SSA Notices Intermediary Notices. Denial and Partial Denial Paragraphs Intermediary Notices About Emergency Claims Part B Notices Congressional Inquiries Disclosure Inquiries Appeals	
<u>1972 Amendments Supplement</u> Stock Denial Paragraphs	A3722
IX Billing Processing, Statistical Reports, and Claims Records Transmittals to Social Security Administration SSA Bill Processing Statistics and Reports Monthly Statistical Report on Status of Intermediary Workloads	3800

CHAPTER VII BILL REVIEW

Section

	Section
Processing No-Payment Bills	3624
Processing No-Payment Bills Processing Provider Liable Inpatient BillsLack of Medical Necessity or	
Care is Custodial.	3625
Care is Custodial Payments of Nonphysician Services Hospitals Obtain for	
Hospital Inpatients	3618
Hospital Inpatients Determining Covered/Noncovered Days and Charges	3620
Snell of Illness	3622
Spell of Illness Processing No-Payment Bills	3624
Processing Provider Liable Inpatient BillsLack of	
Medical Necessity or Care is Custodial	3625
Processing Outpatient and All Partial Payment Indemnified Bills	3625 1
Hospital Billing For Inpatient Part B and Outpatient Services	3626
Inpatient Part B Services.	3626
Outpatient Services	3626.2
Calculating the Part B Payment	3626.3
Reporting Outpatient Surgery and Other Services	3626.4
HCFA Common Procedure Coding System (HCPCS)	3627
Calculating the Part B Payment Reporting Outpatient Surgery and Other Services. HCFA Common Procedure Coding System (HCPCS). Use and Maintenance of CPT-4 in HCPCS	3627 1
Addition, Deletion and Change of Local Codes	3627.2
Use and Acceptance of HCPCS Codes	3627.3
HCPCS Manuals	3627.5
HCPCS Manuals Fee Schedule and Diagnostic Lab and DME	3627.5
Public Relations	3627.6
HCPCS Training	3627.7
HCPCS Training Reporting Hospital Outpatient Services Using HCFA Common	
Procedure Coding System (HCPCS)	3627.8
Procedure Coding System (HCPCS) HCPCS Codes for Diagnostic Services and Medical Services	3627.9
Non-Reportable HCPCS Codes	3627.10
Use of Modifiers in Reporting Hospital Outpatient Services	3627.11
Clinical Diagnostic Laboratory Services Other Than to Inpatients	3628
Clinical Diagnostic Laboratory Services Other Than to Inpatients	3628 1
Clinical Laboratory Improvement Amendments (CLIA)	3628.2
Clinical Laboratory Improvement Amendments (CLIA) Billing for Durable Medical Equipment (DME), Orthotic/Prosthetic Devices	
and Surgical Dressings	3629
Skilled Nursing Facilities.	3630
Processing Beneficiary Demand Bills for Noncovered Admissions	3630 1
Processing Beneficiary Demand Bills for Continued Stays Denials	3630.2
Processing Beneficiary Complaints and Inquiries Regarding Demand Bills	3630 3
Billing for No-Payment Days to Report a Change in Level of Care	3630.4
HCPCS for Hospital Outpatient Radiology Services and Other Diagnostic	
Procedures	3631
ICD-9-CM Coding for Diagnostic Tests.	3632
Swing-Bed Services	3634
Swing-Bed Services Billing by Home Health Agencies Under Cost/IPS Reimbursement	3638
When Bills Are Submitted	3638.1
Billing for Nonvisit Charges	3638.2
Payment System for HHA Claims	3638 3
Billing for Nonvisit Charges Payment System for HHA Claims DME Furnished as a Home Health Benefit More Than One Agency Furnished Home Health Services	3638.4
More Than One Agency Furnished Home Health Services	3638 5
Home Health Services Are Suspended or Terminated Then Reinstated	3638.6
Preparation of a Home Health Billing Form in No-Payment Situations	3638 7
Preparation of a Home Health Billing Form in No-Payment Situations Intermediary Denies HHA Bill But Plan of Treatment Still in Effect	3638.8
Billing for Part B Medical and Other Health Services	3638.9
Sinning for that B interference and other frontil berthood	

CHAPTER VII BILL REVIEW

Section

Reimbursement of HHA Claims3638.Osteoporosis Injections as HHA Benefit3638.Billing by Home Health Agencies Under the Home Health Prospective3638.Payment System (HH PPS)3638.When Bills Are Submitted3638.Billing for Nonvisit Charges3638.DME Furnished as a Home Health Benefit3638.	11 12 13 14 15 16 17 18 19 20
Payment System (HH PPS) 3638. When Bills Are Submitted 3638. Billing for Nonvisit Charges 3638. DME Furnished as a Home Health Benefit 3638.	12 13 14 15 16 17 18 19 20
Payment System (HH PPS) 3638. When Bills Are Submitted 3638. Billing for Nonvisit Charges 3638. DME Furnished as a Home Health Benefit 3638.	12 13 14 15 16 17 18 19 20
Payment System (HH PPS) 3638. When Bills Are Submitted 3638. Billing for Nonvisit Charges 3638. DME Furnished as a Home Health Benefit 3638.	12 13 14 15 16 17 18 19 20
Billing for Nonvisit Charges	14 15 16 17 18 19 20
Billing for Nonvisit Charges	14 15 16 17 18 19 20
DME Furnished as a Home Health Benefit	16 17 18 19 20
	16 17 18 19 20
More Than One Agency Furnished Home Health Services	17 18 19 20
Home Health Services Are Suspended or Terminated Then Reinstated 3638	18 19 20
Preparation of a Home Health Billing Form in No-Payment Situations	20 -
Billing for Part B Medical and Other Health Services	20 -
Reimbursement of HHA Claims	
Osteoporosis Injections as HHA Benefit	21
Completion of Form CMS-1450 for Home Health Agency Billing Under HH PPS 3638.	22
Requests for Anticipated Payment (RAPs)	23
HH PPS Claims 3638.	24
HH PPS Claims	25
Special Billing Situations Involving OASIS Assessments	26
Special Billing Situations Involving OASIS Assessments	30
No-Payment Billing and Receipt of Denial Notices Under HH PPS 3638	31
Background on HH PPS	51
Creation of HH PPS 3639	1
Creation of HH PPS. 3639. Regulatory Implementation of HH PPS. 3639. Commonalities of the Cost Reimbursement and HH PPS Environment. 3639.	2
Commonalities of the Cost Reimbursement and HH PPS Environment 3639	รั
Effective Date and Scope of HH PPS for Claims	4
Configuration of the HH PPS Environment	5
New Software for the HH PPS Environment	6
The Home Health Prospective Payment System (HH PPS)	5
EnisodeUnit of Payment 3030 '	7
EpisodeUnit of Payment	x x
Effect of Election of HMO and Eligibility Changes on HH PPS Episodes 3639	9
Effect of Election of HMO and Eligibility Changes on HH PPS Episodes	í0
Basis of Medicare Prospective Payment Systems and Case Mix 3639	11
Basis of Medicare Prospective Payment Systems and Case Mix	11
(H)HRGs and HIPPS Codes 3630	12
(H)HRGs and HIPPS Codes.3639.Composition of HIPPS Codes for HH PPS.3639.Significance of HIPPS Coding for HH PPS.3639.Overview of the Provider Billing Process Under Home Health2620.	12
Significance of HIPPS Coding for HH PPS	17
Overview of the Provider Billing Process Under Home Health	14
Prospective Davment 2630	15
Prospective Payment	16
OverviewHIQH Inquiry System Shows Primary HHA	17
OverviewRequest for Anticipated Payment (RAP) Submission and Processing	1/
Establishes HH PPS Episode and Provides First Percentage Payment	10
Overview Claim Submission and Processing Completes HU DDS Designet	10
OverviewClaim Submission and Processing Completes HH PPS Payment, Closes Episode and Parforms A. P. Shift	10
Closes Episode and Performs A-B Shift	17 20
Definition of the Dequest for Anticipated Design (DAD)	20
Definition of the Request for Anticipated Payment (RAP)	21
Definition of Transfer Situation Under HH PPSPayment Effects	22
Definition of Discharge and Readmission Situation Under	^
HH PPSPayment Effects	23
Adjustment when Death Occurs During an HH PPS Episode	24
Adjustments of Episode PaymentLow Utilization Payment Adjustments (LUPAs). 3639.	23
Adjustments of Episode PaymentSpecial Submission Case: "No-RAP" LUPAs 3639.	26
Adjustments of Episode PaymentTherapy Threshold	21

H. Payment Limit Basis.--

1. <u>Fee Schedule for Radiology</u>.--Effective for services April 1, 1989, and later, the payment limit for hospital outpatient radiology procedures is determined on the basis of the fee schedule used by the carrier for payment. This schedule is based on relative value units (RVUs) and conversion factors.

2. <u>Prevailing Charges for Other Diagnostic Services</u>.--The payment limit for other diagnostic services is determined using prevailing charges developed by the carrier for the hospital's locality.

3. <u>Provision of Data to Hospitals</u>.--Furnish hospitals the fee schedules and prevailing charge data (the initial and the annual updates) as soon as they are available.

3632. ICD-9-CM CODING FOR DIAGNOSTIC TESTS

As required by the Health Insurance Portability and Accountability Act (HIPAA), the Secretary published a rule designating the ICD-9-CM and its *Official ICD-9-CM Guidelines for Coding and Reporting* as one of the approved code sets for use in reporting diagnoses and inpatient procedures. This final rule requires the use of ICD-9-CM and its official coding and reporting guidelines by most health plans (including Medicare) by October 16, 2002. The Administrative Simplification Act of 2001, however, permits plans and providers to apply for an extension until October 16, 2003. HHS anticipates that most plans and providers will obtain this extension.

The *Official ICD-9-CM Guidelines for Coding and Reporting* provides guidance on coding. The ICD-9-CM Coding Guidelines for Outpatient Services, which is part of the *Official ICD-9-CM Guidelines for Coding and Reporting*, provides guidance on diagnosis coding specific to outpatient facilities and physician offices.

The ICD-9-CM Coding Guidelines for Outpatient Services (hospital-based and physician office) have instructed physicians to report diagnoses based on test results. The Coding Clinic for ICD-9-CM confirms this longstanding coding guideline. The CMS conforms with these long standing official coding and reporting guidelines.

The following are instructions and examples for coding specialists, contractors, physicians, hospitals, and other health care providers to use in determining ICD-9-CM codes for coding diagnostic test results. The instructions below provide guidance on the appropriate assignment of ICD-9-CM diagnosis codes to simplify coding for diagnostic tests consistent with the ICD-9-CM Guidelines for Outpatient Services (hospital-based and physician office). Physicians are responsible for the accuracy of the information submitted on a bill.

Additional examples of using ICD-9-CM codes consistently with the ICD-9-CM Coding Guidelines for Outpatient Services are provided at the end of this section.

A. <u>Determining the Appropriate Primary ICD-9-CM Diagnosis Code For Diagnostic Tests</u> <u>Ordered Due to Signs and/or Symptoms</u>.--

1. If the physician has confirmed a diagnosis based on the results of the diagnostic test, the testing facility or the physician interpreting the test should code that diagnosis. The signs and/or symptoms that prompted ordering the test may be reported as additional diagnoses if they are not related or integral to the confirmed diagnosis.

Example 1: A surgical specimen is sent to a pathologist with a diagnosis of "mole". The pathologist personally reviews the slides made from the specimen and makes a diagnosis of "malignant melanoma". The pathologist should report a diagnosis of "malignant melanoma" as the primary diagnosis.

- **Example 2**: A patient is referred to a radiologist for an abdominal CT scan with a diagnosis of abdominal pain. The CT scan reveals the presence of an abscess. The radiologist should report a diagnosis of "intra-abdominal abscess."
- **Example 3**: A patient is referred to a radiologist for a chest x-ray with a diagnosis of "cough". The chest x-ray reveals a 3 cm peripheral pulmonary nodule. The radiologist should report a diagnosis of "pulmonary nodule" and may sequence "cough" as an additional diagnosis.

2. If the diagnostic test did not provide a definitive diagnosis or was normal, the interpreting physician should code the sign(s) or symptom(s) that prompted the treating physician to order the study.

- **Example 1:** A patient is referred to a radiologist for a spine x-ray due to complaints of "back pain". The radiologist performs the x-ray, and the results are normal. The radiologist should report a diagnosis of "back pain" since this was the reason for performing the spine x-ray.
- **Example 2:** A patient is seen in the ER for chest pain. An EKG is normal, and the final diagnosis is chest pain due to suspected gastroesophageal reflux disease (GERD). The patient was told to follow-up with his primary care physician for further evaluation of the suspected GERD. The primary diagnosis code for the EKG should be chest pain because the EKG was normal and a definitive cause for the chest pain was not determined.

3. If the results of the diagnostic test are normal or non-diagnostic, and the referring physician records a diagnosis preceded by words that indicate uncertainty (e.g., probable, suspected, questionable, rule out, provisional, or working), then the testing facility or the interpreting physician should not code the questionable diagnosis from the referring provider. Rather, the testing facility or the interpreting physician should report the sign(s) or symptom(s) that prompted the study. Do not report diagnoses labeled as uncertain because they are considered by the ICD-9-CM Coding Guidelines as unconfirmed. This is consistent with the requirement to code the diagnosis to the highest degree of certainty.

Example 3: A patient is referred to a radiologist for a chest x-ray with a diagnosis of "rule out pneumonia." The radiologist performs a chest x-ray, and the results are normal. The radiologist should report the sign(s) or symptom(s) that prompted the test (e.g., cough).

B. Instruction to Determine the Reason for the Test. As specified in §4317(b) of the Balanced Budget Act (BBA), referring physicians are required to provide diagnostic information to the testing entity at the time the test is ordered. Note if the order is communicated via telephone, both the treating physician/practitioner or his/her office and the testing facility must document the telephone call in their respective copies of the beneficiary's medical records.

1. On the rare occasion when the interpreting physician does not have diagnostic information as to the reason for the test and the referring physician is unavailable to provide such information, it is appropriate to obtain the information directly from the patient or the patient's medical record if it is available. The source of the information pertaining to the reason for the test should be documented in the patient's medical record. However, an attempt should be made to confirm any information obtained from the patient by contacting the referring physician.

Example: A patient is referred to a radiologist for a gastrograffin enema to rule out appendicitis. However, the referring physician does not provide the reason for the referral and is unavailable at the time of the study. The patient is queried and indicates that he/she saw the physician for abdominal pain, and was referred to rule out appendicitis. The radiologist performs the x-ray, and the results are normal. The radiologist should report the abdominal pain as the primary diagnosis.

2. In the event the physician's interpretation of the test result is not clear or ambiguously stated in the patient's medical record, either the attending physician or the physician that performed that test should be contacted for clarification. This may result in the reporting of symptoms or a confirmed diagnosis.

3. If the test (i.e., lab test) has been performed and the results are back, but the patient's physician has not yet reviewed them to make a diagnosis, or there is no physician interpretation, then code the symptom or the diagnosis provided by the referring physician.

4. In the event the individual responsible for reporting the codes for the testing facility or the physician's office does not have the report of the physician interpretation at the time of billing, the individual responsible for reporting the codes for the testing facility or the physician's office should code what they know at the time of billing. Sometimes reports of the physician's interpretation of diagnostic tests may not be available until several days later, which could result in delay of billing. Therefore, in such instances, the individual responsible for reporting the codes for the testing facility or the physician's office should code based on the information/reports available to them, or what they know, at the time of billing.

C. <u>Incidental Findings</u>. Incidental findings should never be listed as primary diagnoses. If reported, incidental findings may be reported as secondary diagnoses by the testing facility or the physician interpreting the diagnostic test.

- **Example 1:** A patient is referred to a radiologist for an abdominal ultrasound due to jaundice. After review of the ultrasound, the interpreting physician discovers that the patient has an aortic aneurysm. The testing facility or the interpreting physician reports jaundice as the primary diagnosis and may report the aortic aneurysm as a secondary diagnosis because it is an incidental finding.
- **Example 2:** A patient is referred to a radiologist for a chest x-ray because of wheezing. The x-ray is normal except for scoliosis and degenerative joint disease of the thoracic spine. The testing facility or the interpreting physician reports wheezing as the primary diagnosis since it was the reason for the patient's visit and may report the other findings (scoliosis and degenerative joint disease of the thoracic spine) as additional diagnoses.
- **Example 3:** A patient is referred to a radiologist for a magnetic resonance imaging (MRI) of the lumbar spine with a diagnosis of L-4 radiculopathy. The MRI reveals degenerative joint disease at L1 and L2. The radiologist reports radiculopathy as the primary diagnosis and may report degenerative joint disease of the spine as an additional diagnosis.

D. <u>Unrelated/Co-Existing Conditions/Diagnoses</u>.--Unrelated and co-existing conditions/diagnoses may be reported as additional diagnoses by the testing facility or the physician interpreting the diagnostic test.

Example: A patient is referred to a radiologist for a chest x-ray because of a cough. The result of the chest x-ray indicates the patient has pneumonia. During the performance of the diagnostic test, it was determined that the patient has hypertension and diabetes mellitus. The testing facility or interpreting physician reports a primary diagnosis of pneumonia. The testing facility for the interpreting physician may report the hypertension and diabetes mellitus as secondary diagnoses.

E. <u>Diagnostic Tests Ordered in the Absence of Signs and/or Symptoms (e.g., screening tests)</u>.--When a diagnostic test is ordered in the absence of signs/symptoms or other evidence of illness or injury, the testing facility or the physician interpreting the diagnostic test should report the screening code as the primary diagnosis code. Any condition discovered during the screening should be reported as a secondary diagnosis.

- **NOTE**: This instruction does NOT supercede statutory payment guidelines (i.e., Medicare's screening colonoscopy or sigmoidoscopy reporting guidelines. If during the course of a screening colonoscopy or sigmoidoscopy a lesion or growth is detected, the lesion or growth should be reported as the primary diagnosis, not the reason for the test. This is consistent with the instruction in Section A. of this transmittal).
 - F. Use of ICD-9-CM To The Greatest Degree of Accuracy and Completeness.--
- **NOTE**: This section explains certain coding guidelines that address diagnosis coding. These guidelines are longstanding coding guidelines that have been part of the *Official ICD-9-CM Guidelines for Coding and Reporting*.

The testing facility or the interpreting physician should code the ICD-9-CM code that provides the highest degree of accuracy and completeness for the diagnosis resulting from the test, or for the sign(s)/symptom(s) that prompted the ordering of the test.

In the past, there has been some confusion about the meaning of "highest degree of specificity," and "reporting the correct number of digits." In the context of ICD-9-CM coding, the "highest degree of specificity refers to assigning the most precise ICD-9-CM code that most fully explains the narrative description in the medical chart of the symptom or diagnosis.

- **Example 1:** A chest x-ray reveals a primary lung cancer in the left lower lobe. The interpreting physician should report the ICD-9-CM code as 162.5 for malignancy of the left "lower lobe, bronchus or lung", not the code for a malignancy of "other parts of bronchus or lung" (162.8) or the code for "bronchus and lung unspecified" (162.9).
- **Example 2:** If a sputum specimen is sent to a pathologist and the pathologist confirms growth of "streptococcus, type B" which is indicated in the patient's medical record, the pathologist should report a primary diagnosis of 482.32 (Pneumonia due to streptococcus, Group B). However, if the pathologist is unable to specify the organism, then the pathologist should report the primary diagnosis as 486 (Pneumonia, organism unspecified).

In order to report the correct number of digits when using ICD-9-CM, refer to the following instructions:

ICD-9-CM diagnosis codes are composed of codes with 3, 4, or 5 digits. Codes with 3 digits are included in ICD-9-CM as the heading of a category of codes that may be further subdivided by the use of fourth and/or fifth digits to provide greater specificity. Assign three-digit codes only if there are no four-digit codes within that code category. Assign four-digit codes only if there is no fifth-digit subclassification for that category. Assign the fifth-digit subclassification code for those categories where it exists.

Example 3: A patient is referred to a physician with a diagnosis of diabetes mellitus. However, there is no indication that the patient has diabetic complications or that the diabetes is out of control. It would be incorrect to assign code 250 since all codes in this series have 5 digits. Reporting only three digits of a code that has 5 digits would be incorrect. One must add two more digits to make it complete. Because the type (adult onset/juvenile) of diabetes is not specified, and there is no indication that the patient has a complication or that the diabetes is out of control, the correct ICD-9-CM code would be 250.00. The fourth and fifth digits of the code would vary depending on the specific condition of the patient. One should be guided by the ICD-9-CM code book.

For the latest ICD-9-CM coding guidelines, please refer to the following Web site: <u>http://www.cdc.gov/nchs/datawh/ftpserv/ftpicd9/ftpicd9.htm#guide.</u>

Refer to the following questions and answers for further guidance on determining the appropriate ICD-9-CM diagnosis codes. The questions and answers appeared in the American Hospital Association's (AHA) Coding Clinic for ICD-9-CM (1st Qtr 2000).

Coding Clinic for ICD-9-CM. Copyright 2000 by the American Hospital Association. All rights reserved. Reprint granted with permission from the American Hospital Association.

- Question 1: A skin lesion of the cheek is surgically removed and submitted to the pathologist for analysis. The surgeon writes on the pathology order, "skin lesion." The pathology report comes back with the diagnosis of "basal cell carcinoma." A laboratory-billing consultant is recommending that the ordering physician's diagnosis be reported instead of the final diagnosis obtained by the pathologist. Also, an insurance carrier is also suggesting this case be coded to "skin lesion" since the surgeon did not know the nature of the lesion at the time the tissue was sent to pathology. Which code should the pathologist use to report his claim?
- <u>Answer 1</u>: The pathologist is a physician and if a diagnosis is made it can be coded. It is appropriate for the pathologist to code what is known at the time of code assignment. For example, if the pathologist has made a diagnosis of basal cell carcinoma, assign code 173.3, Other malignant neoplasm of skin, skin of other and unspecified parts of face. If the pathologist had not come up with a definitive diagnosis, it would be appropriate to code the reason why the specimen was submitted, in this instance, the skin lesion of the cheek.
- Question 2: A patient presents to the hospital for outpatient x-rays with a diagnosis on the physician's orders of questionable stone. The abdominal x-ray diagnosis per the radiologist is "bilateral nephrolithiasis with staghorn calculi." No other documentation is available. Is it correct to code this as 592.0, Calculus of kidney, based on the radiologist's diagnosis?

3632 (Cont.)	BILL REVIEW	09-02
Answer 2:	The radiologist is a physician and he/she diagnosed the nephrolithic is appropriate to code this case as 592.0, Calculus of kidne radiologist's diagnosis.	asis. Therefore, it by based on the
Question 3:	A patient undergoes outpatient surgery for removal of a breast map post-operative diagnosis is reported as "breast mass." The patholo fibroadenoma. How should the hospital outpatient coder code this? <i>Clinic</i> advice has precluded us from assigning codes on the ba findings. Does the same advice apply to pathological reports?	gical diagnosis is Previous Coding
Answer 3:	Previously published advice has warned against coding from laboral without physician interpretation. However, the pathologist is a pathology report serves as the pathologist's interpretation an confirmatory report regarding the morphology of the tissue excise pathology report provides greater specificity. Assign code 217, Be breast, for the fibroadenoma of the breast. It is appropriate for cod on the physician documentation available at the time of code assigned	physician and the d a microscopic sed. Therefore, a nign neoplasm of lers to code based
Question 4:	A referring physician sent a urine specimen to the cytology lab for diagnosis of "hematuria" (code 599.7). However, a cytology report the pathologist revealed abnormal cells consistent with transitional the bladder. Although the referring physician assigned code 599. laboratory reported code 188.9, Malignant neoplasm of bladd unspecified. For reporting purposes, what would be the appropria for the laboratory and the referring physician?	t authenticated by cell carcinoma of 7, Hematuria, the er, Bladder, part
Answer 4:	The laboratory should report code 188.9, Malignant neoplasm of part unspecified. It is appropriate to code the carcinoma, in this inst cytology report was authenticated by the pathologist and serves a the cell type, similar to a pathology report. The referring physic code 599.7, Hematuria, if the result of the cytological analysis is time of code assignment.	ance, because the s confirmation of ian should report
Question 5:	A patient presents to the physician's office with complaints of urina burning. The physician ordered a urinalysis and the findings bacteria and increased WBCs in the urine. Based on these findin was ordered and was positive for urinary tract infection. Should "definitive diagnosis," urinary tract infection, or is it more appropries report the signs and symptoms when submitting the claim?	were positive for gs a urine culture the lab report the
Answer 5:	Since this test does not have physician interpretation, the laborator hospital-based) should code the symptoms (i.e., urinary frequency	y (independent or and burning).
Question 6:	The physician refers a patient for chest x-ray to outpatient radiology of weakness and chronic myelogenous leukemia (CML). The demonstrated no acute disease and moderate hiatal hernia. For re- which codes are appropriate for the facility to assign?	with a diagnosis radiology report porting purposes,
Answer 6:	Assign code 780.79, Other malaise and fatigue, and code 205.10, N without mention of remission, for this encounter. It is not necessa 553.3, Diaphragmatic hernia, for the hiatal hernia, because it is an i	ary to report code

(For CMS purposes, the primary diagnosis would be reported as 780.79 (Other malaise and fatigue), and the secondary diagnosis as 205.10 (Myeloid leukemia, without mention of remission, for this encounter).

- Question 7: A patient presents to the doctor's office with a complaint of fatigue. The physician orders a complete blood count (CBC). The CBC reveals a low hemoglobin and hematocrit. Should the lab report the presenting symptom fatigue (code 780.79) or the finding of anemia (code 285.9)?
- <u>Answer 7</u>: The laboratory (independent or hospital-based) should code the symptoms, because no physician has interpreted the results. Assign code 780.79, Other malaise and fatigue, unless the lab calls the physician to confirm the diagnosis of anemia.